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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test Items FCC Rules Test Results
6dB DTS bandwidth measurement 15.247 (a) (2) Pass
Maximum Conducted Power 15.247 (b) (3) Pass
Maximum Power Spectral Density
15.247 (3) Pass
Level
Conducted Bandedge and Spurious 15.247 (d) Pass
15.247 (d)
Radiated Bandedge and Spurious 15.209 Pass
15.205
Conducted emission test for AC power
15.207 Pass
port
Antenna Requirment 15.203 Pass

Remark: “ N/A” means “ Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

2.1.1.This report is not a certificate of quality; it only applies to the sample of the specific
product/equipment given at the time of its testing. The results are not used to indicate
or imply that they are application to the similar items. In addition, such results must
not be used to indicate or imply that SMQ approves recommends or endorses the
manufacture, supplier or use of such product/equipment, or that SMQ in any way

guarantees the later performance of the product/equipment.

2.1.2.The sample/s mentioned in this report is/are supplied by Applicant, SMQ therefore
assumes no responsibility for the accuracy of information on the brand name, model

number, origin of manufacture or any information supplied.

2.1.3.Additional copies of the report are available to the Applicant at an additional fee. No
third part can obtain a copy of this report through SMQ, unless the applicant has

authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center), in
their facilities located at Bldg. of Metrology & Quality Inspection, Longzhu Road,
Nanshan District, Shenzhen, Guangdong, China. At the time of testing, Laboratory is

accredited by the following organizations:

China National Accreditation Service for Conformity Assessment (CNAS) accredits
the Laboratory for conformance to FCC standards, EMC international standards and
EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal Communications
Commission (FCC), and the registration number are 446246 806614 994606(semi

anechoic chamber).

The Laboratory is listed in Voluntary Control Council for Interference by Information
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Technology Equipment (VCCI), and the registration number are R-1974(open area
test site) , R-1966(semi anechoic chamber),C-2117(mains ports conducted
interference  measurement) and T-180(telecommunication ports conducted

interference measurement).

The Laboratory is registered to perform emission tests with Industry Canada (IC), and
the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN standards,
the registration number is E2024086Z02.

2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission
30MHz~1000MHz 4.5dB
1GHz~18GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

Description
Manufacturer

Model Number

: Tablet

. T9020

. Shenzhen Skyworth Wireless Technology Limited

Operate . 2.412GHz~2.462GHz

Frequency

Antenna : PCB Antenna

Designation 2dBi

WLAN :
Table 2 Working Frequency List
Channel Center Channel Center
Frequency(MHz) Frequency(MHz)

1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432
6 2437
7 2442

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: Q34T9020, filing to comply
with Section 15.207 , 15.209 , 15.247 of the FCC Part 15, Subpart C Rules.

3.3.Block Diagram of EUT Configuration
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EUT AC adaptor

Figure 1 EUT setup

3.4.0perating Condition of EUT

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.
Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20mode: MCSO

Test mode is configured to be with duty cycle >98%

802.11b and 802.11g operate in SISO mode. For SISO conducted measurements,
the modes tested in this report will be considered as a worst case mode.

802.11n operates in SISO mode. For SISO conducted measurements, the modes

tested in this report will be considered as a worst case mode.

3.5.Directional Antenna Gain

The EUT does NOT support a WIFI MIMO function.

Directional gain need NOT to be considered.
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3.6.Support Equipment List

Table 3 Support Equipment List

Name Model No S/N Manufacturer
Dokocom Energy
Adaptor SW-0018 - Technology Co., Ltd.

3.7.Test Conditions

Date of test : Sept 29-Oct 15, 2013
Date of EUT Receive : Oct 8, 2013

Temperature: 22-24 °C
Relative Humidity: 52-56%

3.8.Special Accessories

Not available for this EUT intended for grant.

3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED

Table 4 Test Equipment

No. Equipment Manufacturer Model No. Last Cal. Cal

Interval

SB2603 EMI Test Receiver Rohde & ESCS30 Jan.21, 2013 1 Year
Schwarz

SB3321 AMN Rohde & ESH2-Z5  |Jan.21, 2013 | 1 Year
Schwarz

SB2604 AMN Rohde & ESH3-z5  |Jan.21, 2013 | 1 Year
Schwarz

SB8501/09 | EMI Test Receiver Rohde & ESU40 May.17, 1 Year

Schwarz 2013

SB8501/04 Bilog Antenna Schwarzbeck VULB9163 |Jan.21, 2013 1 Year

SB3435 Horn Antenna Rohde & HF906 Jan.21,2013 | 1 Year
Schwarz

SB3435/01 | Amplifier(1-18GHz) Rohde & Jan.21,2013 | 1 Year
Schwarz

. Rohde & May.17,
SB3435/02 | Amplifier(18-40GHz) Schwarz 2013 1 Year
SB5392/02 Horn Antenna Amplifier AT4560 May.17, 1 Year
Research 2013

SB3450/01 | SM Semi-anechoic Albaiross IX6X6 Oct.12, 2012 | 2 Years
chamber Projects

SB3345 Loop Antenna Schwarzbeck FMZB1516 |Jan.23,2012 | 2 Years

SB3437 Power meter Rohde & NRVD Jun.25.2013 | 1 Year
Schwarz

SB3437/01 Power sensor Rohde & URV5-Z2  |Jun.25.2013 | 1 Year
Schwarz
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5. 6DB BANDWIDTH MEASUREMENT

5.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) and 558074 D01 DTS Meas Guidance v03r01

5.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c)Detector = Peak.

d)Trace mode = max hold.

e)Sweep = auto couple.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.

5.3.TEST SETUP

SPECTRUM
EUT ANALYZER
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5.4.Test Data

Table 5 6dB Bandwidth Test Data 802.11b
CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MHZz) (MHz)
2412 10.09 Pass
2437 10.09 Pass
2462 10.09 Pass

Agilent Spectrum Analyzer - Occupied EW

2.412000000 GHz r Freq: 2412000000 GHz Center Freq: 2437000000 GHz
W Trig: Free Run BuglHald> 1010 o Trig: Free Run AwglHald> 1010
FGaimLow *_ BAien: 40 48 A Gaimow * BAtten: 40 45

Frequency

Radio Devlce: BTS
Ref 10.00 dBm

Ref 10,00 dBm

Center 2.412 GHz Center 2.437 GHz Span 22 WHz]
HRes BW 100 kHz HRes BW 100 kHz #VBW 300 kHz Sweep 2.133 ms}
Occupied Bandwidth Total Power 15.2 dBm

14.932 MHz

#VEW 300 kHz Sweep 2.133 ms]
Occupied Bandwidth Total Power 14.6 dBm
14.949 MHz

Transmit Freq Error 25.420 kHz OBW Power
x dB Bandwidth 10.09 MHz xdB

Transmit Freq Error 40.325 kHz OBW Power
x dB Bandwidth 10.09 MHz x dB

-6.00 dB -6.00 dB

Frequency
Radio Davics: BTS

Ref 10.00 dBm

“Span 22 MH.
HVBW 300 kHz Sweep 2.133 ms]
Occupied Bandwidth Total Power 16.0 dBm

14.912 MHz

Transmit Freq Error 48.854 kHz OBW Power 99.00 %
x dB Bandwidth 10.08 MHz xdB

-6.00 dB
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Ref 10.00 dBm

Occupied Bandwidth

16.
Transmit Freq Error
x dB Bandwidth

Table 6 6dB Bandwidth Test Data 802.11g

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

16.55

Pass

2437

16.54

Pass

2462

16.55

Pass

Canter Fraq: 2412000000 Gz

W Trig: Free Run
SiFGainclmw " BAEN: 40 d

471 MHz
3.232 kHz
16.55 MHz

AvglHold> 10110

Span 22 MHz)

FVBW 300 kHz Sweep 2.133 ms|

Total Power

Frequency

HRes BIW 100 kHz

Occupied Bandwidth
16.468 MHz

Transi

x dB Bandwidth

I

Ref 10.00 dBm

Center 2.462 GHz
#Res BIW 100 kHz

Occupied Bandwidth

FGainLun

16.470 MHz

Transmit Freq Error
x dB Bandwidth

-1.087 kHz
16.55 MHz

130G PH Ot 12,
Radio Sta: Nene

evice: BTS

Span 22 MHz]

#VBW 300 kHz Sweep 2.133 ms|

Total Power 10.8 dBm

OBW Power
xdB -6.00 dB

103:02.05PM Lt 1, 2015
dio St Nor

Center Freq: 2437000000 GHz
AvglHold> 1010

Frequency
Trig: Free Run

Radio Device:

FVBW 300 kHz Sweep 2133 ms|

Total Power 10.1 dBm

-1.157 kHz OBW Power
16.54 MHz x dB
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Agilent Spectrum Anabyzer - Occupied W

2.412000000 GHz

s Goinct "

Ref 10.00 dBm

Occupied Bandwidth

Table 7 6dB Bandwidth Test Data 802.11n 20M

CHANNEL
FREQUENCY
(MHz)

6dB

BANDWIDTH

(MHz)

results

2412

17.82

Pass

2437

17.81

Pass

2462

17.81

Pass

08 PH 0112, 201
Canter Fréq: 2412000000 Griz Radie Std: Nane
Trig: Free Run AvglHold> 10010

Bamten: 40 48 Radio Davics: BTS

FVBW 300 kHz Sweep 2.133 ms|

Total Power 13.7 dBm

17.699 MHz

Transmit Freq Error
x dB Bandwidth

14.671 kHz
17.82 MHz xdB

OBW Power
-6.00 dB

Frequency

Center 2.462 GHz
#Res BIW 100 kHz

Occupied Bandwidth

GHz
BuglHald:> 1010
Radio Device: BTS

Span 22 MH
#VEW 300 kHz Sweep 2.133ms]

Total Power 9.91dBm

17.690 MHz

Transmit Freq Error
x dB Bandwidth

198.729 kHz
17.81 MHz xdB

OBW Power 99.00 %

-6.00 dB

Agilent Spectrum Aabyzer - Oceupicd BW

Center Freq 2.437000000 GHz

o Trig:Free Run
S GaleLowe *_BATe: 40 48

Ref 10.00 dBm

HRes BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth

17.691 MHz
19.361 kHz OBW Power
17.81 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth

Center Freq: 2437000000 GHz
AvglHold> 1010

Frequency

Radio Device:

‘Span 22 MHz]
Sweep 2.133 ms|

9.28 dBm

-6.00 dB
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6. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

6.1.LIMITS OF Maximum Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3) and 558074 D01 DTS Meas Guidance v03r01
6.2.TEST PROCEDURE

Method AVGPM (Measurement using an RF average power meter)
a) As an alternative to spectrum analyzer or EMI receiver measurements, measurements may be

performed using a wideband RF power meter with a thermocouple detector or equivalent if all of the
conditions listed below are satisfied.

1)

The EUT is configured to transmit continuously, or to transmit with a constant duty factor.

2)

At all times when the EUT is transmitting, it shall be transmitting at its maximum power control level.
3)

The integration period of the power meter exceeds the repetition period of the transmitted signal by at
least a factor of five.

b)

If the transmitter does not transmit continuously, measure the duty cycle (x) of the transmitter output
signal as described in Section 6.0.

c)

Measure the average power of the transmitter. This measurement is an average over both the on and

off periods of the transmitter.
d)
Adjust the measurement in dBm by adding 10log (1/x), where x is the duty cycle to the measurement result.

Method AVGPM-G (Measurement using a gated RF average power meter)

Alternatively, measurements may be performed using a wideband gated RF power meter
provided that the gate parameters are adjusted such that the power is measured only when
the EUT is transmitting at its maximum power control level. Since this measurement is made

only during the ON time of the transmitter, no duty cycle correction is required.

6.3.TEST DATA
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Table 8 Maximum Conducted Output Power Test Data 802.11b

Table 9 Maximum Conducted Output Power Test Data 802.11g

Table 10 Maximum Conducted Output Power Test Data 802.11n20

Meas.
Center Level Limit Result
Freq.[MHz]|(Cond.) [[dBm]

[dBm]
2412 9.64 <30 Pass
2437 9.58 <30 Pass
2462 9.55 <30 Pass

Meas.
Center Level Limit Result
Freq.[MHz]|(Cond.) |[dBm]

[dBm]
2412 9.46 <30 Pass
2437 9.47 <30 Pass
2462 9.33 <30 Pass

Meas.
Center Level Limit Result
Freq.[MHz]|(Cond.) |[[dBm]

[dBm]
2412 8.91 <30 Pass
2437 8.88 <30 Pass
2462 8.87 <30 Pass

Report No.:WT13800829
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7. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

7.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) and 558074 D01 DTS Meas Guidance v03r01

7.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a)Set analyzer center frequency to DTS channel center frequency.
b)Set the span to 1.5 times the DTS bandwidth.

c)Set the RBW to: 3 kHz < RBW < 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level within the

RBW.

j)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.3.TEST DATA
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Table 11 Maximum Power Spectral Density Level Test Data 802.11b

Agilert Spctrum Analyzer - Swapt S

Marker 1_2.411434491000 GHz

Fost |
IFGaiecL ow

Ref 20.00 dBm

Center 2.412000 GHz
#Res BW 100 kHz

Center
Freq.[MHZz]

PSD [dBm]

Limit
[dBm]

Result

2412

-2.141

8

Pass

2437

-1.566

8

Pass

2462

-0.767

8

Pass

S Trig: Free Run
hton: 30 48

2.411 494 § GHz

-2.141 dBm

Span 15.14 MHz

#VBW 300 kHz Sweep 2.67 ms (40001 pts)

Peak Search

MKr—RefLvi|

Agilert Spsctrum Analyzer - Swapt SA

Ref 20.00 dBm

Center 2.462000 GHz
#Res BW 100 kHz

Avg Type: Log-Pur

" Trig: Free Run AvglHold> 1001100
#atten: 30 dB

Mkr1 2.

Span 15.14 MHz
Sweep 2.67 ms (40001 pts))

sTans

#VBW 300 kHz

Peak Search

NextPeak|

Next Pk Right

Marker 1 2.437502860375 GHz
PHO:

Fact )
ot ow  Btie:

Ref 20.00 dBm

Center 2437000 GHz

#Res BW 100 kHz

#VBW 300 kHz

Poak Search

Sweep 2.67 ms (40001 pts))
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Table 12 Maximum Power Spectral Density Level Test Data 802.11g

Agilert Spctrum Analyzer - Swapt SA

Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

Fost
clow *#hmen: 30 dB

Center

Freq.[MHZz] PSD [dBm]

Limit
[dBm]

Result

2412 -10.223 8

Pass

2437 -9.567 8

Pass

2462 -8.732 8

Pass

Avg Type: Log-Pur Peak Search

Trig: Free Run AuglHold:> 100/100

Mkr1 2.406 411

Span 24.83 MHz
Sweep 2.67 ms (40001 pts)

#VBW 300 kHz

Agllent Spectrum Analyzer - Swept Sk

Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Avg Type: Log-Pur Peak Search
" Trig: Free Run AvglHold> 160/100
#atten: 30 dB

NextPeak|

Next Pk Right

Span 24.83 MHz
Sweep 2.67 ms (40001 pts)
stans

#VBW 300 kHz

Agilent Spectsum Analyzes - SweptSA

fug Type: Log-Pur

AwglHold>100/100

WY Trig: Free Run
[

PHO: Fast |
IFGain:L owe

Ref 20.00 dBm

Center 2,43700 GHz

#Res BW 100 kHz #VBWW 300 kHz

= -
i
G

Span 24.81 MHz
Sweep 2.67 ms (40001 pts)

Peak Search
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Table 13 Maximum Power Spectral Density Level Test Data 802.11n 20M

Center
Freq.[MHZz]

PSD [dBm]

Limit
[dBm]

Result

2412

-11.537

8

Pass

2437

-11.448

8

Pass

2462

-10.741

8

Pass

Agilert Spctrum Analyzer - Swapt SA

ot T Trig:Free Run
clow *#hmen: 30 dB

Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 100 kHz #VBW 300 kHz

R s AR A

Avg Type: Log-Pur Peak Search

AuglHold:> 100/100

Span 26.73 MHz
Sweep 2.67 ms (40001 pts)

Agllent Spectrum Analyzer - Swept Sk
" Trig: Free Run
#atten: 30 dB

Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pur Peak Search
AvglHold> 160/100

NextPeak|

Next Pk Right

1

S N g

Span 26.72 MHz
Sweep 2.67 ms (40001 pts))
stans

Agilent Spectsum Analyzes - SweptSA

FHO Past o Free Run
IFGain:L owe

Ref 20.00 dBm

1

Center 2,43700 GHz

#Res BW 100 kHz #VBWW 300 kHz

fug Type: Log-Pur TRace - Peak Search
TivE
1l

AwglHold>100/100

[

17
48 dBm

Span 26.72 MHz
Sweep 2.67 ms (40001 pts)
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8. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

8.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

8.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the spanto = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.

Emission level measurement

a)Set the center frequency and span to encompass frequency range to be measured.

b)Set the RBW = 100 kHz.
c)Set the VBW = 3 x RBW.
d)
)

e)Ensure that the number of measurement points = span/RBW

Detector = peak.

f)Sweep time = auto couple.
g)Trace mode = max hold.
h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level.

Test Result : ALL emission outside of 2400-2483.5 are lower at least

30dB than fundamental frequency.
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8.3.TEST DATA

802.11b CH1

Pref

Agilent Spectrum Analyze:

Avg Type: Log-Pur

narier 2 dtisisoon Cri I TVt

Fast Ly
IFGain-Low | #Aten: 30 4B
Mkr1 2.411 5 GHz

Ref 20.00 dBm 141 dBm

Center 2.412000 GHz
#Res BW 100 kHz

Span 15.14 MHz

#VBW 300 kHz Sweep 2.67 ms (40001 pts)|
57

Peak Search

Lower Edge

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.330108250000 GHz

Ref 20.00 dBm

Start 2.31000 GHz
#Res BW 100 kHz

Trig: Frae Run

" #Aten: 30 4B

#VBW 300 kHz

Avg Type: Log-Par
AvglHeld> 100100

Mkr1

Peak Search

Stop 2.44500 GHz

Sweep 13.3 ms (40001 pts)

STATUS

30MHz-3GHz

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.036309250000 GHz

Avg Type: Log-Pur
PHO: Fast Ly Trig: Free Run Avg|Hold: 527100
IFGain-Low

Peak Search

#Arten: 30 dB
GHz
Ref 20.00 dBm 806 dBm L
i
L - [
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)
e s1ans
te: 18 00T 2013 0
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Daria
Text Box


802.11b CH6

Pref

Poak Ssarch

Marker 1_2.437502860375 GHz

Aug Type: Log-Pur
e Trig:Free Run AuglHeld> 1001100

i
iFGainow *_#Atten: 30 4B

Ref 20.00 dBm

Span 15.14 MHz

#VEW 300 KHz Sweep 2.67 ms (10001 pts)|

30MHz-3GHz

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 1 ?5?1?9500!](] GHz Peak Search

PNO: Fast Ly
IFGain:Low

Avg Type: Log-Pur
" Trig: Free Run AvglHold: 657100
#Aran: 30 4B

Mkr1 1.757 13 GH
Ref 20.00 dBm 831 dBr

3GHz-25GHz

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)
usc. s1ans
pate: 18 0CT 2013 08:30:26
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802.11b CH11

Pref

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.462506265750 GHz

Ref 20.00 dBm

Center 2.462000 GHz
#Res BW 100 kHz

PNO: Fast Ly
IFGain-Low

#VBW 300 kHz

Avg Type: Log-Pur

" Trig: Free Run Avg|Hold:» 1007100

#Amen: 30 dB

Span 15.14 MHz
Sweep 2.67 ms (40001 pts)|

STATUS

Peak Search

Upper Edge

Marker 1 2.489720625000 GHz
FHO: Fast g Trig: Free Run
u w " #Amen: 30 dB

Ref 20.00 dBm

r‘w\f'ﬂa
j

Start 2.43000 GHz

#Res BW 100 kHz #VBW 300 kHz

Aug Type: Log-Pwr
AvglHeld:» 100H0D

Peak Search

Stop 2.56500 GHz

Sweep 13.3 ms (40001 pts)

STATUS.

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

3GHz-25GHz

G T & RBW 100 K

Marker 1 2.616127500000 GHz Avg Type: Log-Pur s @ "

NO: fast p) Trig: Frea Run AvglHold: 441100 : 2.

IFGain:Low #Atten: 30 dB

Ref 20.00 dBm t
o
fu - [

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
usc sans
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802.11g CH1

Pref

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.406411892500 GHz

PNO; Fast Lo
IFGain-Low

Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

Trig: Free Run
#Amen: 30 4B

#VBW 300 kHz

[03-37-31PM Dt 12, 2013

Avg Type: Log-Pur TRACE
Avg[Hold:> 1001100 Tree]

Wl

Span 24.83 MHz
Sweep 2.67 ms (40001 pts)|

STATUS

Peak Search

Lower Edge

Agilent Spectrum Analyzer - Swopt SA

Marker 1_2.332018500000 GHz
PHO: past fa TrigiFree Run
I e #Anten: 30 d8

Ref 20.00 dBm

Start 2.31000 GHz

#Res BW 100 kHz #VBW 300 kHz

Aug Type: Log-Pwr
AvglHeld:» 100H0D

Peak Search

Stop 2.44500 GHz
Sweep 13.3 ms (40001 pts)

STATUS.

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

20:35PM Ot 1

3GHz-25GHz

o : 1o [042035m ® T
Marker 1 2571132000000 GHz Avg Type: Log-Pur Trace FoEmE "
PHO: Tast y) T7ig: Free Run AvglHold: 621100 g fer 20 asn Ace 30 an : 2 s
IFGain:Low #Atten: 30 dB |
MEkr1 2.571
Ref 20.00 dBm -54. L
o=
fu. - I
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
= stans
Date: 18 0cT 2013 0 A
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802.11g CH6

Pref

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.441062637500 GHz
PHO: Fast Ly Trig: Free Run
IFGainLow *_ #Amen: 30 4B

Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pur
Avg[Hold:> 1001100

MKkr1 2.441

Span 24.81 MHz
Sweep 2.67 ms (40001 pts)|

STATUS

Peak Search

30MHz-3GHz

Agilent Spectrum Analyzer - Swapt SA

Display Line -29.57 dBm
M Trig: Fres Run

Avg Type: Log-Pur
AvglHold:> 1001100

3GHz-25GHz

oo *_BAttan 30 48 o
Ref 20.00 dBm +
on ofr| L
. . . b
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
= sTans
Date: 18 0cT 2013 0 2

Report No.:WT13800829

Page 27 of 67




802.11g CH11

Pref

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.466356787500 GHz

Ref 20.00 dBm

Center 246200 GHz
#Res BW 100 kHz

PNO: Fast Ly
IFGain-Low

#VBW 300 kHz

Avg Type: Log-Pur
" Trig: Free Run Avg|Hold:» 1007100

#Amen: 30 dB

Span 24.83 MHz
Sweep 2.67 ms (40001 pts)|

STATUS

Peak Search

Upper Edge

Marker 1 2.510753625000 GHz
FHO: Fast g Trig: Free Run
u w " #Amen: 30 dB

Ref 20.00 dBm

Start 2.43000 GHz

#Res BW 100 kHz #VBW 300 kHz

Aug Type: Log-Pwr
AvglHeld:» 100H0D

Peak Search

Stop 2.56500 GHz

Sweep 13.3 ms (40001 pts)

STATUS.

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

3GHz-25GHz

G T A& RBW 100 ki

Marker 1 2713543500000 GHz Avg Type: Log-Pur s @ itz

NO: fast p) Trig: Frea Run AvglHold: 481100 : 2.

IFGain:Low #Atten: 30 dB

Ref 20.00 dBm t
o
fu A A [

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
usc sans
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802.11n 20M CH1

Pref

Agilent Spoctrum Analyzer - Swopt SA

Avg Type: Log-Pur

Marker 1 2.409143899500 GHz
Avg[Hold:> 1001100

PHO: Fast Ly Trig: Free Run
IFGain-Low

#Amen: 30 dB
MKr1 2.4C
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz #VBW 300 kHz

= STATUS

Span 26.73 MHz
Sweep 2.67 ms (40001 pts)|

Peak Search

Lower Edge

Agilent Spectrum Analyzer - Swopt SA

Marker 1 2.332005000000 GHz

PHO: Fast Ly
[ e

Ref 20.00 dBm

Start 2.31000 GHz
#Res BW 100 kHz

#VBW 300 kHz

" Trig: Free Run
Anten: 30 4B

Avg Type: Log-Per Peak Search
AvgiHeld> 1001100

Stop 2.44500 GHz
Sweep 13.3 ms (40001 pts)

STATUS.

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Bvg Type: Log-Pwr

Display Line -31.54 dBm

3GHz-25GHz

®

PNO: Fast [ Tig:Free Run AvglHold> 1007100 fer 20 an et s
IFGain:Low. #Atten: 30 dB
Ref 20.00 dBm +
[1nci |
O -
fu. i . I
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
= sTans
Date: 18 0cT 2013 0 ;
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802.11n 20M CHG6

Pref

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 2.431617595375 GHz

PHO: Fast Ly Trig: Free Run
IFGain-Low

#Amen: 30 dB

Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz

I
Avg Type: Log-Pwr mr;- Peak Search
AvglHold:» 1001100
MKkr1 2.431 617 6 GHz
-11.448 dBm

B e P

Span 26.72 MHz
Sweep 2.67 ms (40001 pts)|

STATUS

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

3GHz-25GHz

g E T s
Marker 1 2.356995000000 GHz fvg Type: Log-Pur Peak Search \&
PO fast p Trig:Free Run AvglHold> 1007100 Ret 20 dBm act
IFGain:Low. #Atten: 30 dB
Ref 20.00 dBm +
[1nci |
:“; . . Jwarwrand
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
po STATUS
Date: 18 0cT 2013 0 :
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802.11n 20M CH11

Pref Upper Edge

Agilent Spoctrum Analyzer - Swopt SA Agilent Spectrum Analyzer - Swopt SA

Marker 1 2.464884552125 GHz Avg Type: Log-Pur Peak Search Display Line -30.74 dBm g Tope: LogFur
PHO: Fast ) 1716 Free Run AvglHold:» 100/100 PHO: Past fy TrigiFree Run AvglHold:>100/100
IFGain-Low *_ #Amen: 30 dB o dAtten: 30 4B

Ref 20.00 dBm 41 dBm Ref 20.00 dBm

i gl

Display Line|
-30.74 dBm
Off|

Center 2.46200 GHz Span 26.72 MHz Start 2.43000 GHz Stop 2.56500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.67 ms (40001 pts)| #Res BW 100 kHz #VBW 300 kHz Sweep 13.3 ms (40001 pts)

= STATUS Msa STATUS.

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swept SA
e EE T ReF 10 |04:021PM Dt 12, 2013 ® kit
Stop Freq 3.000000000 GHz fvg Type: Log-Pur Frequency e
AENO: Fast Ly Tig:Free Run AvgHold: 23100 e 20 amn act 20 an B
IFGain:Low. #Atten: 30 dB 3
Ref 20.00 dBm 52.382 dBm |
[1nci |
. . N R . b
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|
po STATUS
Date: 18 0cT 2013 0 0
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9. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

9.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

9.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2009.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1
m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.
A pre-amp and a high pass filter are used for the test in order to get better signal
level.

3. The EUT was placed on a turntable with 0.8 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was
mounted on the top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor =
Level

6. For measurement below 1GHz, If the emission level of the EUT measured by the
peak detector is 3 dB lower than the applicable limit, the peak emission level will be
reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW; Sweep = auto; Detector function
= peak; Trace = max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz Detector function = peak for f > 1 GHz for peak
measurement.

Set RBW = 1 MHz, VBW= 10Hz Detector function = peak for f > 1 GHz for AV

measurement.

9.3.TEST DATA

30MHz-1GHz
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Worst case is shown below for 30MHz-1GHz only.

Table 14 Radiated Emission Test Data 30-1GHz

Frequency |Cable |Antenna . . Turntable [Antenna - .
MHg Y ;_oss(dB Ef);lctor(d gﬁ{a/?rlrr:)gs(d \L/?XSI(dB” )Polarlty(HN g\)ngle(de ;—|eight(m dBL“'\n;/'rtrS])( Mang)ln(d
39.719 0.6 12.3 20.6 33.5 \Y, 0 1.0 40 6.5
98.036 1.0 12.8 20.4 34.2 \Y 360 1.0 43.5 9.3
131.082 1.3 8.9 215 31.7 \Y, 0 1.0 43.5 11.8
164.128 1.5 8.7 25.7 35.9 \% 360 2.0 43.5 7.6
197.174 1.7 10.6 20.3 32.6 Vv 0 1.0 43.5 10.9
296.312 2.0 12.7 15.7 30.4 \Y 360 2.0 46.0 15.6
98.607 1.0 12.8 21.6 35.4 H 0 2.0 43.5 8.1
131.082 1.3 8.9 24.6 34.8 H 360 2.0 43.5 8.7
164.122 15 8.7 26.1 36.3 H 0 1.0 43.5 7.2
197.174 1.7 10.6 23.4 35.7 H 360 1.0 43.5 7.8
263.653 1.9 12.1 20.0 34.0 H 0 2.0 46.0 12.0
329.358 2.2 13.3 16.9 32.4 H 360 2.0 46.0 13.6
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1-18G
11b

Ch1
Radiated Emission

SMQ NETC EMC Lab.3m Chamber

EUT Name: T9020
Operating Condition: Connect to PC
Antenna Position: Vertical & Horizontal
Comment: AC 120V/50Hz
Level [dBuV/m

60
50

|
o0 |

10
0
30M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [Hz]
—— MES T9020 LV2
— MES T9020 LH2

— LM FCCQassBFQP  FOCdassB, field strength
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Radiated Emission

EUT Information

EUT Model Name:

Operation mode: 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T

1 ECC-105-247PK

70T

1 ECC-105-247 AV

Level in dBuV/

Frequency in Hz

18G
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11b
CH6

EUT Information

EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

Radiated Emission

T9020
11b CH6

Common Information

Test Site:
Environment

Antenna Polarization:
Operator Name:

Comment:

©
9
i

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-105-247PK

\,
e
.

o}
<
}

ECC-105-247 AV

al
<
}

Level in dBuV/

IN
e
}

30

20
1G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11b
CH11

EUT Information

EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

Radiated Emission

T9020
11b CH11

Common Information

Test Site:

Environment

Antenna Polarization:
Operator Name:

Comment:

Level in dBuV/

80T

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-105-247PK

70

60

ECC-105-247 AV

50

40+

30

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11b CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-105-247PK

70T

60

ECC-105-247 AV

50+

Level in dBuV/

40+

30

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70
60
> + ECC-105.247 AV
=i
m
©
£
©
>
Q
—
20 } } |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + | ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11g
CHG6

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70
60
> + ECC-105.247 AV
=i
m
©
£
©
>
Q
—
20 } } |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + . ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70
60
> + ECC-105.247 AV
=i
m
©
£
©
>
Q
—
20 } } |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11n
CH1

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70
60
> + ECC-105.247 AV
=i
m
©
£
©
>
Q
—
20 } } |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + | ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11n
CHG6

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70
60
> + h ECC-105.247 AV
=i
m
©
£
©
>
Q
—
20 } } |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz

Report No.:WT13800829

Page 49 of 67




Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + i ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz

Report No..WT13800829 Page 50 of 67




1-18G
11n
CH11

EUT Information

EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

Radiated Emission

T9020
11n 20 CH11

Common Information

Test Site:

Environment

Antenna Polarization:
Operator Name:

Comment:

Level in dBuV/

80T

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-105-247PK

70

ECC-105-247 AV

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T
1 ECC-105-247PK
70T
60
> + b ECC-105-247 AV
1
[an]
o
£
©
>
[
—
20 t t t t t t —+— |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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Band edge
11b
CH1

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11b CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz Bandedge-PK

EC.Q-105-247-PK

70t

60

EC.C-1056-247-AV

50T

401

Level in dBuV/

30T

20

10 }

2310 2320

2340 2360
Frequency in MHz

2380 2390
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11b CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz Bandedge-PK
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Band edge
11g
CH1

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11a CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11a CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz Bandedge-PK

ECC-106-247-PK
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EC.Q-105-24 7 AV
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Band edge
11n
CH1

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11n 20 CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Horizontal
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11n 20 CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz Bandedge-PK

ECC-106-247-PK
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EC.Q-105-24 7 AV
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Band edge
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80 T
FCC 105. 247 PK

~
=}
.
T

[e2]
o
I
T

FCC 105.247 AV

a
o
I
T

Level in dBp
B
o
t

W
o
L
T

oo o A
20 +

10 ‘ 1 ‘ 1 ‘ |
24835 2490 2495 2500
Frequency in MHz

Report No..WT13800829 Page 59 of 67




Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:
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Band edge
11g
CH11
Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:
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Band edge
11n
CH11

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

T9020
11n 20 CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:
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SMO EMC Lab.
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Radiated Emission

EUT Information

EUT Model Name: T9020
Operation mode: 11n 20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:
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10. CONDUCTED EMISSION TEST FOR AC POWER PORT MEASUREMENT

10.1.Test Standard and Limit

10.1.1.Test Standard
FCC Part 15 15.207
10.1.2.Test Limit

Table 15 Conducted Disturbance Test Limit

Maximum RF Line Voltage (dBuV)
Frequency :
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

* Decreasing linearly with logarithm of the frequency

* The lower limit shall apply at the transition frequency.

10.2.Test Procedure

The EUT is put on a table of non-conducting material that is 80cm high. The vertical
conducting wall of shielding is located 40cm to the rear of the EUT. The power line of
the EUT is connected to the AC mains through a Artificial Mains Network (A.M.N.). A
EMI test receiver (R&S Test Receiver ESCS30) is used to test the emissions form
both sides of AC line. According to the requirements in Section 7 and 13 of ANSI
C63.4-2003.Conducted emissions from the EUT measured in the frequency range
between 0.15 MHz and 30MHz using CISPR Quasi-Peak and average detector
mode.

The bandwidth of EMI test receiver is set at 9kHz.

10.3.Test Arrangement
The arrangement of the equipment is installed to meet the standards and operating in

a manner, which tends to maximize its emission characteristics in a normal

application. The detailed information refers to test picture.
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10.4.Test Data

The emissions don’ t show in below are too low against the limits. Refer to the test

curves.

Table 16 Conducted Disturbance Test Data

Model No.: T9020

Test mode: Idle

Frequency | Correction Quasi-Peak Average
(MHz) Factor ) Emission o ) Emission o
(dB) Reading Level Limits Reading Level Limits
(dBuv) (@BuV) (dBuV) (dBuv) (@BuV) (dBuV)
0.166 9.7 38.0 47.7 65.2 26.1 35.8 55.2
0.466 9.7 32.6 42.3 56.6 23.2 329 46.6
. 0.507 9.8 31.6 41.4 56 20.0 29.8 46
Hne 0.899 9.8 31.9 41.7 56 228 32.6 46
1.066 9.8 33.4 43.2 56 23.3 33.1 46
1.234 9.8 32.8 42.6 56 23.2 33.0 46
0.170 9.7 32.3 42.0 65.0 20.8 30.5 55.0
0.442 9.7 294 39.1 57.0 21.2 30.9 47.0
Neutral 0.602 9.8 271 36.9 56 18.0 27.8 46
0.838 9.8 27.9 37.7 56 18.4 28.2 46
1.006 9.8 28.6 38.4 56 19.4 29.2 46
1.206 9.8 26.8 36.6 56 19.0 28.8 46

REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)

3. The other emission levels were very low against the limit.
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Condueted Disturbanee

EUT: BT :-T2020

On Cond: Eun test program
Test Svec L

Comment: AC 120Ve0H=z
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Conducted Disturbance

EUT: BT :TO020

Op Cond: Run test program
Test Spec: M

Comment: AC 120We0Hz
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CURRENT FILE: D:TM02006069T80CEDO20 N2L.GRA .
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